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FCC- TEST REPORT

Report Number : 68.950.12.144.01 Date of Issue: 21 September 2012
Model : 80-VFREEB(00353), 80-VFREES(00354), 80-VFREEW(00355)
Product Type . VFree On-Ear Bluetooth Headphone

Applicant : Velodyne Acoustics, Inc.

Address : 345 Digital Drive Morgan Hill, CA 95037, United States
Production Facility . Charter Media (Dongguan) Co., Ltd.

Address . Dabandi Industrial Zone, Daning District, Humen Town,

Dongguan City, Guangdong Province 523930, P. R. China

Test Result : M Positive O Negative

Total pages including
Appendices : 68

Jiangsu TUV Product Service Ltd. — Shenzhen Branch is a subcontractor to TUV SUD Product Service GmbH according to the principles outlined in 1ISO 17025.

Jiangsu TUV Product Service Ltd. — Shenzhen Branch reports apply only to the specific samples tested under stated test conditions. Construction of the actual test
samples has been documented. It is the manufacturer's responsibility to assure that additional production units of this model are manufactured with identical
electrical and mechanical components. The manufacturer/importer is responsible to the Competent Authorities in Europe for any modifications made to the
production units which result in non-compliance to the relevant regulations. Jiangsu TUV Product Service Ltd. — Shenzhen Branch shall have no liability for any
deductions, inferences or generalizations drawn by the client or others from Jiangsu TUV Product Service Ltd. — Shenzhen Branch issued reports.

This report is the confidential property of the client. As a mutual protection to our clients, the public and ourselves, extracts from the test report shall not be
reproduced except in full without our written approval
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2 Details about the Test Laboratory

Details about the Test Laboratory

Location 1: Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6th Floor, H Hall,
Century Craftwork Culture Square,
No. 4001, Fugiang Road,
Futian District 518048,
Shenzhen,P.R.C.

Telephone: 86 755 8828 6998
Fax: 86 755 8828 5299
Location 2: Audix Technology (shenzhen) Co.,Ltd

No. 6, Ke Feng Rd., 52 Block Shenzhen Science and Industry Park,
Nantou, Shenzhen,

Guangdong,
China
Telephone: 86 755 2663 9496
Fax: 86 755 2663 2877
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3 Description of the Equipment Under Test

Description of the Equipment Under Test

Product: VFree On-Ear Bluetooth Headphone

Model no.: 80-VFREES(00354)

Brand Name: Velodyne

Options and accessories: NIL

Rating: 3.7VDC (Supplied by Li-ion rechargeable battery)

5VDC (Charged by PC USB Port)
RF Transmission Frequency: 2402-2480MHz
Antenna Gain: 0dBi
Description of the EUT: NIL

Auxiliary Equipment Used during Test:

DESCRIPTION MANUFACTURER MODEL NO.(SHIELD) S/N(LENGTH)
NoteBook Lenovo X200
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4 Summary of Test Standards
Test Standards
FCC Part 15 Subpart C, PART 15 - RADIO FREQUENCY DEVICES
10-1-2011 Edition Subpart C - Intentional Radiators
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Technical Requirements

FCC Part 15 Subpart C

Test Condition Pages Test Result Test
Pass Fail N/A Location

15.207 Conducted Emission AC Power Port 8 X [] [] Location 2
15.247 (b) (1) Conducted peak output power 12 X U ] Location 2
15.247(d) Band edge compliance of RF 14 = ] ] Location 2
emissions

15.247(d) Spurious RF conducted emissions 24 X [] [] Location 2
15.247(d) 15.209 Spurious radiated emissions 39 X 0 U Location 2
15.247(a)(1) 20dB bandwidth 43 X U ] Location 2
15.247(a)(1) Carrier frequency separation 51 X U ] Location 2
15.247(a)(1)(iii) Number of hopping frequencies 54 X 0 U Location 2
15.247(a)(1)(iii)) Dwell Time 57 X U ] Location 2
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6 General Remarks
Remarks

This submittal(s) (test report) is intended for FCC ID: YRD-VF1 complies with Section 15.207,
15.209, 15.247 of the FCC Part 15, Subpart C Rules.

The difference between all models only lies in the colour of enclosure, 80-VFREEB(00353) is
black, 80-VFREES(00354) is silver, 80-VFREEW/(00355) is white, so all the tests were applied
on 80-VFREES(00354), other models are deemed to fulfill relevant requirement without further
testing.

All the configurations of the product were tested and only the worst test results are listed in the
report.

SUMMARY:
All tests according to the regulations cited on page 5 were

W - Performed

O - Not Performed

The Equipment Under Test

W - Fulfills the general approval requirements.

O - Does not fulfill the general approval requirements.

Sample Received Date: 7 September 2012
Testing Start Date: 10 September 2012
Testing End Date: 18 September 2012

- Jiangsu TUV Product Service Ltd. — Shenzhen Branch -

Reviewed by: Prepared by: Tested by:
// _ ) }I;
‘ e 1% Zﬂg;
Ken Li Cookies Bu Leo Li
EMC Project Manager EMC Project Engineer EMC Test Engineer
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7 Technical Requirement
7.1 Conducted Emission

Test Method

1 The EUT was placed on a table, which is 0.8m above ground plane

2 The power line of the EUT is connected to the AC mains through a Artificial Mains Network
(A.M.N.).

3 Maximum procedure was performed to ensure EUT compliance

4 A EMI test receiver is used to test the emissions from both sides of AC line

Limit

Frequency QP Limit AV Limit
MHz dBuVv dBuVv
0.150-0.500 66-56* 56-46*
0.500-5 56 46
5-30 60 50

Decreasing linearly with logarithm of the frequency

Remark: This test was carried out in all the test modes, here only the worst test result was shown.
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Conducted Emission

Product Type . VFree On-Ear Bluetooth Headphone
M/N :  80-VFREES(00354)
Operating Condition  : Charging and transmitting
Test Specification : Vertical
Comment : AC 120V/60Hz
20 Level (dBuv) Date: 20112-09-11
H‘H"-\-\_
FCCPART 15 C
4 FCC PART 15C (AVG)
]
40 3 4 N S
i i
05 2 5 1 2 s 10 200 30
Frequency {MHz)
Site no lfconduction Data Mo He]
Dis./Ant. HuA 201z ESHZ-Z5 LIME
Limir tFCC PART 15 B
Env./Ins. :Temp:22.9"' Humi:52% Engineer :&lan Chen
EUT :Vfree On-ear
Power Rating :AC 120V/60H=z
Test Mode :Charging &transmitting
LISH Cable Emission
No Freg Factor Loss Reading Level Limits Margin FRemark
{MH=z) {dE) {dE) {dEuW) {dEuW) {dEuv) {dE)
1 0.20181 0.15 9.94 358.:29 45.358 63.54 15.16 ap
Z 0.z270089 0.15 9.895 31.99 4z .09 61.12 19.03 oF
3 Z.900 0.z22 9.94 29.52 39.65 S56.00 16.32 ap
4 4.20z2 0.z24 9.94 25.68 35.586 56.00 17.14 aF
s 5.194 0.z26 9.85 30.71 40.92 60.00 19.08 QP

Femarks: 1.Emission Lewvel=LISN Factor+Cable Loss(Include 10dE pulse limit)
+Reading.
2.If the awverage limit is mwet wheh useing a quasi-peak detector.
the EUT shall ke deemed to meet hoth limits and messurement
with average detector 13 unnecessarvy.

Report Number: 68.950.12.144.01 Page 9 of 68

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



Product Service

Conducted Emission

Product Type . vFree On-Ear Bluetooth Headphone
M/N :  80-VFREES(00354)
Operating Condition  : Charging and transmitting
Test Specification :  Neutral
Comment :  AC 120V/60Hz
0 Level {dBuv) Date: 2012-09-11

FCCPART 15C

FCC PART 15 C (AYG)

0.15 2 R 1 2 5 10 20 30
Frequency (MHz)
Site no lfconduction Data Mo HE:
Dis./ Ant. H 2012 EZHZ-Z5 NEUTRAL
Limit :FCC PART 15 B
Env./Ins. :Temp:22.9"' Humi:52% Engineer :&lan Chen
EUT :Vfree On-ear
Power Rating :AC 120¥/60H=z
Test Mode :Charging &£transmitting
LIZN Cabhle Emis=sion
No Freqg Factor Loss Reading Level Limits Margin FRemark
(MHz) (dE) {dE) {dBuWv) {dBuv) [dBuv) {dE)
1 0.20181 0.14 9.94 37.50 47 .58 63 .54 15.986 QP
2 D0.Z65686 0.14 9.95 FE2.63 4z.72 6l.16 15.44 QP
3 0.33740 0.15 9.95 27.23 37.33 59.z27 21.94 P
4 Z.5839 0.22 9.94 Z8.62 35.75 56.00 17.z22 QP
5 3.779 0.23 9.94 31.79 41.96 56.00 14.04 QP
[ 4.269 0.24 9.94 31.56 41.74 56.00 14.26 QP

Femarks: 1.Emission Level=LISN Factor+Cable Loss(Include 10d4E pulse limit)
+Reading.
2.If the average limit is wet when useing a quasi-peak detector.
the EUT shall be deemed to mest both limits and measuretent
with average detector 12 unnecessary.
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Test Equipment List

DESCRIPTION MANUFACTURER | MODEL NO. | SERIAL NO. | CAL. DUE DATE
EMI Spectrum Agilent E4407B MY41440292 May.08, 13
Test Receiver Rohde & Schwarz ESVS10 834468/011 May.08, 13
Amplifier HP 8447D 2648A04738 May.08, 13
Bilog Antenna Schaffner CBL6111C 2598 Dec.14, 12
RF Cable MIYAZAKI 8D-FB 3# Charmber May.08, 13
Coaxial Switch Anritsu MP59B M73989 May.08, 13
Report Number: 68.950.12.144.01 Page 11 of 68

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service

7.2 Conducted peak output power

Test Method

1. Place the EUT on a bench and set it in transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to an Power meter

3. Add a correction factor to the display.

Limits for conducted peak output power measurements

Frequency Range Limit Limit
MHz w dBm
2400-2483 <1 <30

Conducted peak output power

Bluetooth Mode GFSK modulation Test Result
Conducted Peak

Frequency Output Power Result

MHz dBm
Low channel 2402MHz 3.48 Pass
Middle channel 2441MHz 3.38 Pass
High channel 2480MHz -0.17 Pass

Bluetooth Mode 11/4-DQPSK modulation Test Result
Conducted Peak

Frequency Output Power Result

MHz dBm
Low channel 2402MHz 2.80 Pass
Middle channel 2441MHz 2.09 Pass
High channel 2480MHz 0.43 Pass

Bluetooth Mode 8-DPSK modulation Test Result
Conducted Peak

Frequency Output Power Result
MHz dBm
Low channel 2402MHz 2.80 Pass
Middle channel 2441MHz 2.10 Pass
High channel 2480MHz 0.44 Pass
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Test Equipment
DESCRIPTION MANUFACTURER | MODEL NO. SERIAL NO. CAL DUE DATE
Spectrum Analyzer Agilent E4446A US44300459 May 08, 2013
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7.3 Band edge compliance of RF emissions

Test Method

The band edge compliance of RF radiated emission should be measured by following the
guidance in ANSI C63.4 with respect to maximizing the emission by rotating the EUT,
measuring the emission while the EUT is situated in three orthogonal planes (if appropriate),
adjusting the measurement antenna height and polarization etc. Set RBW and VBW to 1MHz to
measure the peak field strength and set RBW to 1MHz and VBW to 10Hz to measure the
average radiated field strength.

The conducted RF band edge was measured by using a spectrum analyzer. Set span wide
enough to capture the highest in-band emission and the emission at the band edge. Set RBW
and VBW to 100kHz, to measure the conducted peak band edge.

Limits

According to 815.247(d), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by
the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the
band that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. In addition, radiated emissions which fall in the restricted bands, as
defined in 815.205(a), must also comply with the radiated emission limits specified in 15.209(a)
(see Section 15.205(c)).

Frequency Limit Average Limit Peak
MHz dBuV/m dBuV/m
Below 2390 Above 2483.5 54 74
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Band edge compliance of RF emissions

The EUTs have been tested under all modulation modes, only the worst case GFSK and 8-
DPSK modulation test result are listed in the report.

Bluetooth Mode GFSK Modulation Test Result:

Lower edge peak Plot:

Vertical:
430 Lesee] (B0 ' Crate: 2012-09-10
]
FCC PART 15C FEA
60 FCC PART 18 AV
i il
e e T R R e B " L e = PR Sy PRty
o 2310 2329, 2348, 2367, 23846, 2405
Frequency (MHz)
Site no. 1 3m Chamber Date no. 1 14
Di=. / Ant. : 3m 2011 3115 4580 Ant. poel. : VERTICAL
Limit : FCC PART 15C FPEAK
Env. / Ins. : E3*C/54% Engineer : Leo-Li
EUT : vFree On-Ear Eluetooth Headphone
Fower supply : DC 3.7V
Test mode 1 Tw Mode GFEE Z402HHz
W/N 1 BO-VFREES (003 54)
Ant. Cable Anp. Emission
Freq. Fector loss Factor Reading Lewvel Limits Margin Remark
{HHz] (dB/m) (dB] (dE] (dBuV) (dBuV/m] (dBuV/m] (dB]
1 23s0.000 27.96 6.01 34.44 45.48 45.01 74.00 28.99 Feak
2 2350.000 27.96 6.01  34.44 ig.1v av.7n 54.00 16.30 Areraoe
3 EZ400.000 27.96 6.01 34.44 62.05 61.58 74.00 12.42 Feak
4  Z400.000 27.96 .01 34.44 54.74 54,27 54.00 =0.27 Areraoge
5 240Z.150 27.96 6.01 34.44 92.42 91.95 T4.00 -17.95 Feak
& Z2402.150 27.96 .01 34.44 B5.11 B4 . 64 54.00 =30, 64 Areraoe
Remarks:
1. Ewisgsion Level= Antenna Factor + Cable Loss —-Amp Factor + Reading.
2. The emission levels that are Z20dE below the official limit are not reported.
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Band edge compliance of RF emissions

Lower edge peak Plot:

Horizontal:
120 L] {aBEE0 il it 2012-09-10
FCC PART 15C il
!
60 FCC PART ;gc iy
IE
%nmwwwwmwmwﬂ*ﬁ
o 2310 2320, 2348, 2367, 2386, 2405
Frequency (MHz)
Fite no. : 3m Chember Iatm ne. 3 13
Di=. / Ant. : 3w 2011 3115 4560 Ant. pel. : HORIZONTAL
Limit : FCC PART 15C  FEAK
Enwv. / Ins. : E3I*C/54% Engineer : Leo-Li
EUT : vFree On-Eor Blustooth Headphone
Fower supply : DC 3.7W
Test mode : Tx Mode GF3K 2402HHz
M/ : BO-VFREEZ (00354)
Ant. Cable Amp. Emission
Frea. Fector loss Factor Reading Level Limits Hergin FRemark
(MHz} (dB/m)  (dE] (dE} {dBuV] (B m)  (dBuV/m)  (dE]
1 23%0,000 27.96 .01 34.44 44 .56 44 .05 T4 .00 29.91 Feak
2 2350,000 27.96 .01 34.44 37.25 36.78 54.00 17,22 Average
3 2400,000 27,96 .01 34.44 67,46 66,95 T4 .00 F.01 Feak
4 2400,000 27,96 .01 34.44 60.15 59. 68 54.00 -5. 68 Arerage
5 2402.150 27.96 .01 34.44 S8, 51 S5, 44 T4, 00 =24.,44 Feak
6 Z240%.150 Z27.96 .01 34.44 91,60 91.13 54.00 =37.13 Average
Remarks:
1. Emission Lewvel= Antennm Factor + Ceble Loss -Awmp Factor + Reading.
2. The emission levels that sre Z20dE below the officiml limit are not reported.
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Band edge compliance of RF emissions

Upper edge peak Plot:

Vertical:
130 L] (B0 mp Crate: 2012-09-10
1
| FCC PART 150 PEAK
LI I
o0 FCC PART 15C AV
i 1‘,{% [:
MWWWMMMWWM
] :
0 2477 24836 2490.2 2496.8 25034 2510
Frequency (MHz)
Fite no. : 3m Chamber Iatm no. 1 19
Di=s. / Ant. : 3m 2011 3115 4580 Ant. pel. : VERTICAL
Limit : FCC PART 15C FEAE
Enwv., / Imn=. 1 23%C/54% Engineer : Leo-Li
EUT : vFree On-Emar Bluetooth Headphone
Fower supply : DO 3.7V
Test mode : Tx Hode GFSK Z2480HHz
H/N : BO-VFREES (003 54)
Ant. Cable Amp. Emission
Freog. Factor loss Factor Reading Lewvel Limits Hargin Remark
[ HHz] (dE/m]  (dE] (dE] (dBuV) (dBuVim)  (dBuV/m]  (dE]
1 2479.7359  ZB.08 6.15 34.45 BB, B4 BB, 62 T4.00 -14. 62 Feak
2 E2479.73% ZB.0B 6.15 34.45 B1.54 B1.32 54.00 -27.32 Average
3 E2483.500 ZE.08 6.15 34.45 44.87 44,65 T4.00 29.35 Feak
4 E2483.500 Ze.08 .15 34.45 av.s7 37.35 54.00 16. 65 Average
5 EZ500.000 28,10 6.18 34.45 44.14 43.87 T4.00 30,03 Feak
& E500.000 2&.10 .18 34.45 36.84 6,67 54.00 17.33 Average
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The ewmission levels that are 20dE below the officiml limit are not reported.
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Band edge compliance of RF emissions

Upper edge peak Plot:

Horizontal:
12“Lwel [LLLE TR Dt 2012-09-10
1
1 | 1 1 FLC PART 15C PEAK
LI I
o0 FCC PART 15C AV
"\.@ il
MM#MMEWWH
[
n!J?? 24836 2490.2 2496.8 25034 2510
Frequency (MHz)
Site no. : 3m Chamber Datm ne. 1 20
Pi=. / Ant. : 3m 2011 3115 4580 Ant. pel. : HORIZOMTAL
Limit : FCC PART 15C FPEAE
Env. / Inz. : E23*C/54% Engineer : Leeo-Li
EUT : vFree On-Emar BEluetooth Headphone
Pover supply : DO 3.7W
Test mode : Tx Mode GFSK 2480HHz
H/'N ; BO-VFREES (00354)
Ant. Cable Amp. Emis=sion
Freq. Factor loss Factor Feading Level Limits Hergin FRemark
[ HHz] (dESm]  (dE] (] (dBuV] (AEuSm]  (dBuV/m)  (dE]
1 2479.739 Z2B.08 .15 34.45 SE.38 SE.16 T4 .00 =21.16 Fenk
2 247%.73% Ze.08 .15 34.45 BE, 08 B7.86 54,00 -33.86 Average
3 2483.500 Z2E.08 .15 34.45 47,37 47,15 T4 .00 26.85 Fenk
4 2483.500 Z2e.08 .15 34.45 40,07 39,85 54,00 14.15 Average
5 2500,.000 28,10 .18 34.45 44, 67 44, 50 T4 .00 29.50 Fenk
& 2500,000 28,10 .18 34.45 37,34 av. v 54,00 16,83 Average
Femarcks:
1. Emission Level= Antenna Factor + Cable Loss -imp Factor + Reading.
2. The ewmission levels that are Z20dE below the official limit are not reported.
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Band edge compliance of RF emissions
Bluetooth Mode 8-DPSK Modulation Test Result:

Lower edge peak Plot:

Vertical:
120 L] (BB m Crate: 2012-009-10
5
f
FCC PART 150 il
GO
FCC PART Tfjll: by
i1E
0 2310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Fite no. : 3m Chamber Iatm no. 1 3
Di=. / Ant. : 3m 2011 3115 4580 Ant. poel. : VERTICAL
Limit : FCC PART 15C FEAE
Enw., / Imns. 1 23*C/54% Engineer 3 Leo-Li
EUT : vFree On-Ear Bluetooth Headphone
Fower supply : DO 3.7V
Test mode : Tx Hode B-DPSE Z402HH:z
H/N : BO-VFREES (00354)
Ant. Cable Amp. Emission
Freog. Factor loss Factor Reading Lewvel Limits ¥argin FRemark
[ HHz] (dE/m]  (dE] (dE] (dBuV] (dBuWim)  (dBEuV/m]  (dE]
1 2350.000 27.96 6.01 34.44 44.87 44 .40 T4.00 29. 60 Feak
2 23%0.000 27.96 6.01 34.44 av.56 3v.0% 54.00 16.591 Average
3 Z400.000 27,96 6.01  34.44 63.61 £3.14 T4.00 10. 86 Feak
4 Z400.000 27.96 6.01 34.44 56.30 5E5.B83 54.00 -1.83 Average
5 Z2402.150 27.96 £.01 34.44 S1.08 0. 61 T4.00 -16.61 Feak
6 2402.150 27.96 6.01 34.44 83,77 83.30 54.00 -29.30 Average
Femarks:
1. Emission Lewvel= Antenna Factor + Ceble Loss -Awmp Factor + Reading.
2. The ewmission levels that are 20dE below the officiml limit are not reported.
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Band edge compliance of RF emissions

Lower edge peak Plot:

Horizontal:
12“LWEI [ELLETLTR T Drate; 201 2-09-10
E
1 1 1 1 FCC PART 15C_HEA
[ 11
oo F{EFAHTIJE&V
1 ol
e e e e e P L
0231ﬂ 2329, 2348, 2367, 2384, 2405
Frequency (MHz)
Fite no. : Sm Chamber Iatms ne. 1 4
Diz. / Ant. : 3m 2011 3115 4580 Ant. pel. : HORIZONTAL
Limit : FCC PART 15C FPEAE
Env. / Ins. : E23*C/54% Engineer : Leeo-Li
EUT : vFree On-Ear Bluetooth Hemdphone
Pover supply : DC 3.7V
Test mode : Tx Hode B-DPSE 2402HH:z
M/ ; BO-VFREES (00354)
Ant. Cable Amp. Emission
Freq. Factor loss Factor Feading Level Limits Hergin FRemark
[ HHz] (dESm]  (dE) (dE] (dBuV) (B m)  (dBEuW/ m]  (dE]
1 2350.000 27.96 6.01 34.44 45, 45 45,02 F4.00 28.98 Feak
2 2350.000 Z27.96 6.01 34.44 3. 18 3.7 54,00 16.29 Average
3 2400.000 27.96 6.01 34.44 69,90 9. 43 74,00 4.57 Feak
4 400,000 27.96 6.01 34.44 B2.59 B2.12 54,00 -B.12 Average
5 2401.865 27.96 6.01 34.44 9E.95 SE. 48 4,00 -22.48 Feak
6 Z2401.865 Z27.96 6.01 34.44 B3, 64 Bg.17 54,00 =35.17 Average
Femarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The ewmission levels that are Z04B below the officiml limit are not reported.
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Band edge compliance of RF emissions

Upper edge peak Plot:

Vertical:
120 L] {aBEE0 il it 2012-09-10
1
FCC PART 15C PEAK
Gl
60 FCC PART 15C AV
a il
3 4
N LRy TR PN ER Y s T R PR SO R I3y PP nre R e e ey
9 f
o 2477 24836 2400.2 24968 25034 2510
Frequency (MHz)
Fite no. : 3m Chember Datm no. 31 7
Di=. / Ant. : 3w 2011 3115 4560 Ant. pel. : VERTICAL
Limit : FCC PART 15C  FEAK
Enwv. / Ins. : E3I*C/54% Engineer : Leo-Li
EUT : vFree On-Eor Blustooth Headphone
Fower supply : DC 3.7W
Test mode : Tx Mode B-DPSE 2480MH:z
M/ : BO-VFREEZ (00354)
Ant. Cable Amp. Emission
Frea. Fector loss Factor Reading Level Limits Hergin FRemark
(MHz} (dB/m)  (dE] (dE} {dBuV] (B m)  (dBuV/m)  (dE]
1 247%.%70 28,08 .15 34.45 27,64 8. 42 T4 .00 =13.42 Feak
2 O2475.570 ZE.08 .15 34.45 B0, 34 B0, 12 54.00 -26.12 Average
3 2483.500 28,08 .15 34.45 45.53 45.31 T4 .00 28. 69 Feak
4 2483.500 ZE.08 .15 34.45 3623 36.01 54.00 15.99 Arerage
5 2500.000 28.10 .18 34.45 44,71 44 .54 T4, 00 29.4%6 Feak
& 2500,000 28,10 .18  34.45 37.41 37.24 54.00 16.76 Average
Remarks:
1. Emission Lewvel= Antennm Factor + Ceble Loss -Awmp Factor + Reading.
2. The emission levels that sre Z20dE below the officiml limit are not reported.
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Band edge compliance of RF emissions

Upper edge peak Plot:

Horizontal:
12“LMI [CLIETLTR T Dt 2071 2-09-70
1
1 1 1 l FCE PART 15C PEAK
L1 I
o0 FCC PART 15C AV
4 Gall
RWMMMMMEMM
1 [
o 27T 24836 2400.2 2496.8 25034 2510
Freouency (MHz)
Site no. : 3m Chamber Iatms ne. : B
Di=, / Ant. 1 3m 2011 3115 4580 Ant, poel. : HORIZOMTAL
Limit : FCC PART 15C  PEAE
Env. / Inz. : 23%C/54% Engineer : Lee-Li
EUT : vFree On-Ear Bluetooth Hemdphone
Pover supply : DC 3.7V
Test mode : Tx Heode B-DPSE Z480HHz
HN : BO-VFREES (D0354)
Ant . Cable Amp. Emission
Freq. Factor loss Factor Reading Level Limits Mergin FRemack
(MHz] (dBSm]  (dE] (dE] {dBuV) (dBuVim)  (dBEuV m]  (dE]
1 2479.570 28,08 .15 34.45 93,47 93,25 74,00 -15.28 Feak
2 E24TE.5T0 EZE.08 .15 34.45 BE. 17 B5.95 54,00 -31.95 Average
3 2483.500 ZB.08 .15 34.45 45,70 45,48 74,00 28.52 Feak
4 2483,500 EE,08 .15 34.45 38,40 g, 18 54,00 15.82 Average
5 2500,000 28,10 .18  34.45 45,38 45,21 74,00 28,75 Feak
& 2E500,000 28,10 .18  34.45 38,08 av.91 54,00 16.0% Average
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission levels that are Z0dE below the officiasl limit are not reported.
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DESCRIPTION MANUFACTURER MODEL NO. SERIAL NO. CAL DUE DATE
Spectrum Agilent E4446A US44300459 May 08, 2013
Amp HP 8449B 3008A02495 May 08, 2013
Antenna EMCO 3115 9607-4877 May 17, 2013
Bilog Antenna Schaffner CBL6111C 2598 Dec.14, 2012
HF Cable Hubersuhne Sucoflex104 May 08, 2013
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7.4 Spurious RF conducted emissions

Test Method

The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to
the peak power detection.

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

The resolution bandwidth(RBW) and the video bandwidth (VBW) of the spectrum analyzer were
respectively set to 100kHz and 300kHz.

Limit
Frequency Range Limit (dBc)
MHz
30-25000 -20
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Spurious RF conducted emissions

The EUTs have been tested under all modulation modes, only the worst case GFSK and 8-
DPSK modulation test result are listed in the report.

Bluetooth Mode GFSK Modulation Test Result:
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Spurious RF conducted emissions
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Spurious RF conducted emissions
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Spurious RF conducted emissions
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Spurious RF conducted emissions
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Spurious RF conducted emissions
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Bluetooth Mode 8-DPSK Modulation Test Result:
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Spurious RF conducted emissions
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Spurious RF conducted emissions
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Spurious RF conducted emissions
2441MHz
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Spurious RF conducted emissions
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Spurious RF conducted emissions
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Spurious RF conducted emissions
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Test Equipment List
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E4446A US44300459 May 08, 2013
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7.5 Spurious radiated emissions

Test Method

1 The EUT is placed on a turntable, which is 0.8m above ground plane.

2 The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level

3 EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

4 Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
5 Each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

Limit
Frequency Field Strength Field Strength Detector
MHz uV/m dBuV/m
30-88 100 40 QP
88-216 150 435 QP
216-960 200 46 QP
960-1000 500 54 QP
Above 1000 500 54 AV
Above 1000 5000 74 PK
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Radiated Emission

Remark: According to C63.10, if the peak (or quasi-peak) measured value complies with the
average limit, it is unnecessary to perform an average measurement, so AV emission value did
not show in below table if the peak value complies with average limit.

The testing was applied on all the modes, only the worst case data was shown in the report.

Bluetooth Mode GFSK Modulation 2402MHz Test Result

Frequency Antenna  Cable AMp. Reading Emission Polarization Limit Detector Result
Factor Loss Factor Level
MHz dB/m dB dB dBuVv dBuV/m dBpV/m
328.7 14.54 1.37 - 24.10 3941 Vertical 46.0 QP Pass
332.64 14.70 1.37 - 25.30 41.17 Horizontal 46.0 QP Pass
1595.00 25.72 4.76 34.6 51.34 47.22 Vertical 74.0 PK Pass
1595.00 25.72 4.76 34.6 48.57 44.45 Horizontal 74.0 PK Pass
4804.000 - - - - - - -
Bluetooth Mode GFSK Modulation 2441MHz Test Result
Frequency Antenna  Cable Amp. Reading Emission Polarization Limit Detector Result
Factor Loss Factor Level
MHz dB/m dB dB dBuVv dBuV/m dBpV/m
1629.00 25.86 4.78 34.59 50.17 46.22 Vertical 74.0 PK Pass
1629.00 25.86 4.78 34.59 50.07 46.12 Horizontal 74.0 PK Pass
4882.000 - - - - - - - -
Bluetooth Mode GFSK Modulation 2480MHz Test Result
Frequency AF”te“”a Cable AMp. Reading Emission Polarization Limit Detector Result
actor Loss Factor Level
MHz dB/m dB dB dBuVv dBuV/m dBuV/im
1646.00 25.93 481 34.58 49.67 45.83 Vertical 74.0 PK Pass
1646.00 25.93 4.81 34.58 46.17 42.33 Horizontal 74.0 PK Pass
4960.000 - - - - - - - -
Remark:

(1) QP Emission Level= Antenna Factor +Cable Loss + Reading
PK Emission Level= Antenna Factor +Cable Loss - Amp. factor + Reading
AV Emission Level= PK Emission Level+20log(dutycycle)
(2) Data of measurement within this frequency range shown “-” in the table above means the reading of

emissions are attenuated more than 20db below the permissible limits or the field strength is too small
to be measured.
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Radiated Emission

Bluetooth Mode 8-DPSK Modulation 2402MHz Test Result

Frequency Antenna - Cable Amp. Reading Emission Polarization Limit Detector Result
Factor Loss Factor Level
MHz dB/m dB dB dBuVv dBuV/m dBpV/m
328.7 14.54 1.37 - 24.32 40.23 Vertical 46.0 QP Pass
332.64 14.70 1.37 - 25.67 41.74 Horizontal 46.0 QP Pass
1595.00 25.72 4.76 34.6 50.45 46.33 Vertical 74.0 PK Pass
1595.00 25.72 4.76 34.6 47.43 43.31 Horizontal 74.0 PK Pass
4804.00 - - - - - - - -
4804.00 - - - - - - - -
Bluetooth Mode 8-DPSK Modulation 2441MHz Test Result
Frequency Antenna  Cable AMp. Reading Emission Polarization Limit Detector Result
Factor Loss Factor Level
MHz dB/m dB dB dBuVv dBuV/m dBpV/m
1629.00 25.86 4.78 34.59 50.18 46.23 Vertical 74 PK Pass
1629.00 25.86 4.78 34.59 48.87 44.92 Horizontal 74 PK Pass
4882.00 - - - - - - - -
4882.00 - - - - - - - -
Bluetooth Mode 8-DPSK Modulation 2480MHz Test Result
Frequency Antenna  Cable Amp. Reading Emission Polarization Limit Detector Result
Factor Loss Factor Level
MHz dB/m dB dB dBuVv dBuV/m dBuV/im
1646.00 25.93 4.81 34.58 49.74 45.90 Vertical 74.0 PK Pass
1646.00 25.93 4.81 34.58 46.76 42.92 Horizontal 74.0 PK Pass
4960.00 - - - - - - - -
4960.00 - - - - - - - -
Remark:

(1) QP Emission Level= Antenna Factor +Cable Loss + Reading
PK Emission Level= Antenna Factor +Cable Loss - Amp. factor + Reading
AV Emission Level= PK Emission Level+20log(dutycycle)
(2) Data of measurement within this frequency range shown “-” in the table above means the reading of

emissions are attenuated more than 20db below the permissible limits or the field strength is too small
to be measured.
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DESCRIPTION MANUFACTURER MODEL NO. SERIAL NO. CAL DUE DATE
Spectrum Agilent E4446A US44300459 May 08, 2013
Amp HP 8449B 3008A02495 May 08, 2013
Antenna EMCO 3115 9607-4877 May 17, 2013
Bilog Antenna Schaffner CBL6111C 2598 Dec.14, 2012
HF Cable Hubersuhne Sucoflex104 May 08, 2013
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7.6 20 dB bandwidth

Test Method

1 Place the EUT on the table and set it in the transmitting mode.

2 Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

3 Mark the peak frequency and —20dB (upper and lower) frequency.

Limit

Limit [kHZz]

N/A
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20 dB bandwidth
Bluetooth Mode GFSK Modulation test result
Frequency Bandwidth Result
MHz kHz
2402 823.9720 Pass
2441 814.6983 Pass
2480 829.1524 Pass
3 Agilent L Trace
Ch Freq 2.402 GHz Trig Line | | . Trac%
Occupied Bandwidth ]
Center 2.402000000 GHz Cloar Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BN % Pur Blank
823.9720 kHz % dB
Transmit Freq Error 15 k 1Mofr(;
% dB Bandwidth 0
3 Agilent L Trace
Ch Freq 2.441 GHz Trig Line | | . Trac%
Occupied Bandwidth ]
Center 2.441000000 GHz Cloar Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Bl
814.6983 kHz % dB
Transmit Freq Error 1Mofr(;
% dB Bandwidth 0
File Operation Status. A:\SCREN978.GIF file saved
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20 dB bandwidth
3 Agilent L | Trace
Ch Freq 2.48 GHz Trig Line . Trac%
Decupied Bandwidth _- [
Center 2.480000000 GHz A TS
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
829.1524 kHz % dB :
Transmit Freq Error - 1Hofrg
% dB Bandwidth 0
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20 dB bandwidth
Bluetooth Mode 1/4-DQPSK Modulation test result
Frequency Bandwidth Result
MHz kHz
2402 1165.8 Pass
2441 1158.2 Pass
2480 1147.6 Pass
Trace
Ch Freq 2.402 GHz Trig Froe| | 2 Trac%
Occupied Bandwidth ]
UBH l@@.@ kHZ c|ear Hrlte
Max Hold
Min Hold
Wiew
Occupied Bandwidth Occ BH % Pur Blank
1.1658 MHz % db )
Transmit Freq Error 1Hofre2
% dB Bandwidth : : !
4 Agilent L Trace
Ch Freq 2.441 GHz Trig Froe| | 2 Trac%
Occupied Bandwidth I
Center 2441000000 GHz Clear Hrite
Max Hold
Min Hold
Wiew
41 z
#Res B :Hz B
Occupied Bandwidth Occ BH % Pur Blank
1.1582 MHz % db r
Transmit Freq Error 1Hofre2
% dB Bandwidth : !
File Operation Status. A:\SCREN984.GIF file saved
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20 dB bandwidth
3 Agilent L | Trace
Ch Freq 2.48 GHz Trig Free . Trac%
Decupied Bandwidth _- [
Center 2.480000000 GHz A TS
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
1.1476 MHz % dB
Transmit Freq Error 1Hofrg
% dB Bandwidth : 0
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20 dB bandwidth
Bluetooth Mode 8-DPSK Modulation test result
Frequency Bandwidth Result
MHz kHz
2402 1156.2 Pass
2441 1148.2 Pass
2480 1147.0 Pass
3 Agilent L Trace
Ch Freq 2.402 GHz Trig Free| | . Trac%
Occupied Bandwidth ]
Center 2.402000000 GHz A TS
#Atten
Max Hold
Min Hold
View
Occupied Bandwidth Occ BN % Pur Blank
1.1562 MHz % dB ‘
Transmit Freq Error 1 kHz 1Mofr(;
% dB Bandwidth 1.1¢ 0
File Operation Status. A:\SCREN988.GIF file saved
3 Agilent L Trace
Ch Freq 2.441 GHz Trig Free| | . Trace
Occupied Bandwidth ]
Center 2.441000000 GHz A TS
Max Hold
Min Hold
View
Occupied Bandwidth Occ BN % Pur Blank
% dB dB
Transmit Freq Error  -11.128 kHz 1Mofr(;
% dB Bandwidth : 0
File Operation Status. A:\SCREN987.GIF file saved
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20 dB bandwidth
3 Agilent L | Trace
Ch Freq 2.48 GHz Trig Free . Trac%
Decupied Bandwidth _- [
Center 2.480000000 GHz A TS
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur ELEE
1.1470 MHz % dB
Transmit Freq Error 1 1Hofrg
% dB Bandwidth : 0
File Operation Status. A:\SCREN986.GIF file saved
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Test Equipment
20 dB bandwidth Test
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E4446A US44300459 May 08, 2013
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7.7 Carrier Frequency Separation

Test Method

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer

RBW: 100KHz; VBW: 100KHz; SPAN:5MHz

2. By using the Max-Hold function record the separation of two adjacent channels.
3. Measure the frequency difference of these two adjacent channels by spectrum
analyzer Marker function.

4. Repeat above procedures until all frequencies measured were complete.

Limit
Limit

kHz
=25KHz or 2/3 of the 20 dB bandwidth which is greater

GFSK Modulation Limit

Frequency 2/3 of 20 dB Bandwidth
MHz kHz
2402 549.3147
2441 543.1322
2480 552.7683
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Carrier Frequency Separation
GFSK Modulation test result
Frequency Carrier Frequency Separation Result
MHz kHz
2402 1000 Pass
2441 1000 Pass
2480 1000 Pass
s Agient L [ Warker
Orpar ? ) | Select Marker
#Htten ] 1 2 3 4
Normal
Delta
Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Type
Frag .
Fregq j 7 dB
Frag i Off
Frag : ]
More
1of2
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Test Equipment
Carrier Frequency Separation Test
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E4446A US44300459 May 08, 2013
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7.8 Number of hopping frequencies

Test Method

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer

RBW: 100KHz; VBW: 100KHz

2. Set the spectrum analyzer on Max-Hold Mode, and then keep the EUT in hopping
mode. Record all the signals from each channel until each one has been recorded.
3. Repeat above procedures until all frequencies measured were complete.

Limit
Limit
number
= 15
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Number of hopping frequencies
Test result:

Number of hopping frequencies Result
79 Pass

. Agilent L | Marker

sAtten 20 4B 1Selez»::t ngkez
||

l l[||||] ,1|]|r.|. 1”|I||n|[1|'“ rlllnlnllullrd Y, '1[ll[||||,|[||'1l||1|||l|r

I| u Hy iy i hl | ||I J H § ¥ ||I Al | l' Normal

[.N"I‘

Delta

|Jh"|4|-]r‘n fr " Delta Pair
{Tracking Ref)
Ref A

Span Pair

i Span Center
Amplitu

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
i Agilent L | Marker

Mkrl 2.4
dB r 1.75 ¢ Select Marker

#Atten .

AR
il '||"J||||' it

, AT A T ]
i||I||II| || ||||I||r1lll|lllll||||||“|I||.|||[]| [ ]||||||[||I|I I|f|||||l|||||l”||||l|

] I| | I P i} || ] Y Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2
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Test Equipment
Number of hopping frequencies Test
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E4446A US44300459 May 08, 2013
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7.9 Dwell Time

Test Method

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer

RBW: 1MHz; VBW: 1MHz; SPAN: Zero Span

2. Adjust the center frequency of spectrum analyzer on any frequency be measured.
3. Measure the Dwell Time by spectrum analyzer Marker function.

4. Repeat above procedures until all frequencies measured were complete.

Limit
The average time of occupancy on any frequency shall not be greater than 0.4 seconds within a
period of 0.4 seconds multiplied by the number of hopping channels employed.
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Dwell Time
Dwell time
The maximum dwell time shall be 0,4 s.
Bluetooth Mode GFSK Modulation:
Test Result
Mode Reading Test Result Limit Result
(1s) (ms) (ms)
DH1 525 169.22 <400 Pass
DH3 1695 278.52 <400 Pass
DH5 2942 316.09 <400 Pass
3 Agilent L Span
S dBm #htten 20 dB @.@%@%@%pﬂg
Full Span
l J Zero Span
‘ ‘ H I‘ ‘ ‘ W‘ ‘ Last Span
i Mh‘\wu»NWWqum\Ww M)Mw Wi
- Agilent L Marker
Select Marker
=L 2 3 4
Normal
Delta
i Delta Pair
{Tracking Ref)
_ReF A
Span Pair
Span Center
Iyl &
sl Ill' Off
[ More
#UBH 1 MHz ) L of 2
DH1
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Dwell Time

w Agilent

dBm

\ \

w Y w ‘i*' 'nu» b mw n w w h'u ! m 'Jj.‘ w IM

e M 4‘\"1,1&:
FTun

#Atten .

'

Gk B A et
==

ﬁJMirWﬁvn

J

"Jﬂf'“f‘wl,m“ iJu‘. r,ir'lr“ Fl|'|'|||,lr",r!

#BW 1 MHz

Trace

Trace
3

Clear Hrite
Max Hold
Min Hold

View

Blank

More
1 of 2

Marker

l Select Marker

1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A
Span Pair

Span Center

Off

More
1of 2
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Copyright 2000-2005 Agilent Technologies
DH3
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L Trace

Trace
3

Clear Hrite

Min Hold
View

Blank

More
1of 2

Marker

Select Marker
2 3 4

Normal

TR T T TR

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

%‘L'Jl'p”. 0 #'T\"mﬂll‘hk.l‘ﬂf l""'ﬁlﬁullpl*-"‘!flllw' B
Off

More

#UBH 1 MHz 1 of 2
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Note:

A period time=79x0.4(s)=31.6(s)

DH1
DH3
DH5

Report Number: 68.950.12.144.01

DH5

time slot= 51(times)/5(s) *525.0 (us) *31.6(s)= 169.22 (ms)
time slot= 26(times)/5(s) *1695 (us) *31.6(s)= 278.52(ms)
time slot= 17(times)/5(s) *2942 (us) *31.6(s)= 316.09 (ms)
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Bluetooth Mode 1/4-DQPSK Modulation:
Mode Reading Test Result Limit Result
(1s) (ms) (ms)
DH1 440 139.04 <400 Pass
DH3 1710 270.18 <400 Pass
DH5 2975 319.63 <400 Pass
5 Agilent L Sweep
- S Ti
*htten 20 dB Moo ¢
| | l ’ ‘ ' \ ' \ | Sweep
Single Cont
M On 0ff
U '”h‘ ',- .|||r|l J HH- W .Ler ll' H' “’ Y ;”“ WYY Gate Setup»
Points
6a1
" #UBH 1 MHz .
- Agilent L Trig
a Mkrl (0
Free Run
Video
S Y,
|| ' Line
|
‘ Ext Front
{(Ext Trig In)
1.56 ¥
‘ Ext Rear
{Trigger In)
| Y 1.50 U
|'1 ". 1l | Al LA
M "JFM’N‘ \W ™ iy RF Burst
{IF Wideband)
More
! #UBH 1 MHz 1 ms (601 p L of 2
DH1
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L

mi Marker

Select Marker
1 it

Marker Trace

Biign e Lo 2 ey

Readout,

Frequencs,r

Marker Table
n D

Marker All Off

4\L"H"¢‘J"LJ".4UII| ‘1 'u"J\ WJ\ ”m" '”l ““

} Marker

a Mirl l Select Marker

Normal

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Center

Note:
A period time=79x0.4(s)=31.6(s)

DH1 time slot= 50(times)/5(s) *440(us) *31.6(s)= 139.04(ms)
DH3 time slot= 25(times)/5(s) *1710 (us) *31.6(s)= 270.18(ms)
DH5 time slot= 17(times)/5(s) *2975 (us) *31.6(s)=319.63 (ms)

Report Number: 68.950.12.144.01 Page 63 of 68

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
Bluetooth Mode 8-DPSK Modulation:
Test Result
Mode Reading Test Result Limit Result
(1s) (ms) (ms)
DH1 440 141.82 < 400 Pass
DH3 1710 270.18 < 400 Pass
DH5 2983 320.49 < 400 Pass
- Agilent L Sweep

“l, i ‘l U“l JL‘{U l; J.I Uh- n Gate Setl;

Points
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a T Select Marker
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More
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Copyright 2000-2005 Agilent Technologies

DH1

Report Number: 68.950.12.144.01 Page 64 of 68
Jiangsu TUV Product Service Ltd. — Shenzhen Branch

6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service

< Agient L | Sweep

dB Sweep Time

vjfrd ﬁﬂ. ahun h'k'w Maﬂﬂbiwﬁ hJ“JLlthumvldivﬁ« Gate Setup»

#Atten .

Sweep
Single Cant

Auto Sweep
Time
Horm

Gate
On 0ff

Points
Gal1

Res E #UBH 1 MHz 1 pt
pyright 2000-2005 Agilent Technologies
s Agilent L | Marker

Mkrl
4 Select Marker
1

—

dBm #Atten

Normal

_,.--*-114-"rn"ﬂ,‘*f1'r*"‘"-a"+11-\-‘rt"“'-'F;"'»'n'~.r‘r".fL*'ar-"-'."rrﬂ,r"-'*"rm']l

‘ | Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

élﬁ'?qwl'f‘\Jl"I,NI|'Irll.H1||,I|I|'n';'fli\fﬂwmlhj,"'mﬁ i
Off

More
#UBH 1 MHz L 072

Cupyrlght 2000-2005 Agilent Technologies
DH3

Report Number: 68.950.12.144.01 Page 65 of 68

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



3 Agilent L | Sweep

AR s \ Sweep Time
dBm #Atte 1 5000 o

Sweep

\ | | ' | l \ | Single Cont
‘ ‘ Auto Sweep

1
dB

Time
Horm

Gate
On 0ff

| '1'. IJIF 1 .1 ||I .u,' JH.J 'ﬂ -h' l,‘l." I,I”.,ﬂ l.ﬂy L‘.u "Jl }«' rlh.\'i df.,' |L,'.' l,d. M Gate Setupr

Points
Gal1

#VBW 1
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Note:
A period time=79x0.4(s)=31.6(s)
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DH1 time slot= 51(times)/5(s) *440(us) *31.6(s)= 141.82(ms)
DH3 time slot= 25(times)/5(s) *1710 (us) *31.6(s)=270.18(ms)
DH5 time slot= 17(times)/5(s) *2983 (us) *31.6(s)=320.49 (ms)
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Test Equipment
Dwell Time Test
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E4446A US44300459 May 08, 2013
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8 System Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined systems, in
accordance with the recommendations of ISO 17025 were:

System Measurement Uncertainty

ltems Extended Uncertainty
RE Field strength (dBpV/m) U=4.32dB (30MHz-25GHz)
CE Disturbance Voltage (dBuV) U=2.4dB
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